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i LA Name: Shanghai Xiangyi Industrial Co., LTD
Applicant o ik HIVLAS 3% T 7 WiV 28Tl 17 3G % 899 5
Address: No.899, ChengXi Road, Pinghu City ZheJiang Province CHINA
R« ] . (A)V4060 5t 4%
Materials: (APATETI00 328 Color: (A)V4060 Yellow orange tea
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Brand: / Style No.: 2200¢
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Product grade: Superior grade category: Category A
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) Sampl_e Name: SOFTWARM
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Sample (A)knitted socks
Description:
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Manufacturer /
Name:
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e FREH :
3 RFDEFHGTI
oRllE y Sample
Test Type: Submitted (sample send by Receiving 2022-08-16
client) Date-
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iRfofTation T:si item.S' Selected test(s) as requested Test Period 2022-08-16-2022-08-18
i by applicant Date:
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A ccorgan e See testing results page
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Test The report only give the test result, detail please see follow page, the results only apply to the sample(s) as
Conclusion | received.
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Rainer Lu (Account Executive)
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Test Results
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Testltem & Test method Judgment| Sample Unit Requirement Test Result

G2 3 R A % - J5 ¢ Original 2-3
Pilling Resistance See Grade 2% Pilling Rating

B/T 4802.1-2008 Results
2% E--J /1 780cN, &2 E 0 %,
2 5k 600 1K
[Test Parameter E--Pressure
780cN, Fuzzing 0 Cycles, Pilling
600 Cycles
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Sample Photo
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**End of Report**
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